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HIFERAL R ERBEARAA

Applicant  YUEQING BAOTAI LOCK CO.,LTD

oo odk WHTAEERMN RGO DAL X HE B35

Address NO 153 XINGUANG INDUSTRIAL ZONE ,LIUSHI TOWN , YUEQING, WENZHOU,
ZHEJIANG, CHINA (MAINLAND)

DA R B AR B R SR LR IA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

FE it 24 FR B
Sample Name cam Lock
FERAS FS3105
Part No. FS3105
ERTEELIgRR ! 2020.03.12
Sample Received Date Mar. 12, 2020
BE LI H 4] 2020.03.12-2020.03.16
Testing Period Mar. 12,2020 to Mar. 16, 2020
RSN WRAEZ I ER, XA P (Pb), 44 (Cd), 7k Hg), 7~

B (Cr (VI)) BEAT I3
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent

Chromium(Cr(VI)) in the submitted sample(s).
ﬁmﬂﬁﬁ/ﬁﬂﬂﬂ%% ﬁ%%%m‘ltﬁ . nspection & T
Test Method/Test Result(s) Please refer to the following page(s).

e /er—? W T o Z
1 . 7
Reviewed by
. "
Date 2020.03.16
EISTIN
AL Technical Manager No. B311149810
! NG| TREHXERRTOT KREHE . R
dffihOnal (ngbo) Co.,Ltd. 1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China
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254 Conclusion

PR WIEIRE/ T2 &R
Tested Sample According to standard/directive Result
PRALHF i ik BiRoHS T 4-2011/65/EU % HAE T $64 (EU) e
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS
(EU) 2015/863

sk sk sk sk sk sk skoskosk ok sk sk sk skosk sk sk sk sk skoskosk sk ke sk skosk sk sk sk sk sk skosk sk sk sk sk sk sk sk sk sk sk skosk sk sk sk sk sk skosk sk sk sk sk sk sk skosk sk sk skosk sk sk skosk sk sk skosk sk sk sk sk sk ke skoskook sk skoskosk ok

T F 7RI 25 S5 A2 K BERoHS# 4-2011/65/EU & HAB 1T #54 (EU) 2015/863ZER AR AE .«
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.
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ﬁmﬂﬁ@% Test Method
MA 7%
WA F W7 L
Test Item(s) Test Method Equipment(s)
it IEC 62321-5:2013 ICP-OES
Lead(Pb)
] IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
7K IEC 62321-4:2013+AMDI1:2017 CSV ICP-OES
Mercury(Hg)
NS IEC 62321-7-1:2015 UV-vis
Hexavalent Chromium(Cr(VI))

K S5 R Test Result(s)

TR H Tested Item(s) 55 Result JridR i BR FRAE
MDL Limit
Y Lead(Pb) 28 mg/kg 2 mg/kg 1000 mg/kg %'_-\
H% Cadmium(Cd) 6 mg/kg 2 mg/ke 100 mg/kg b [/7
K Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg %
N 8% Hexavalent Chromium(Cr(VI)) ND. ¥ 0.10 pg/em? 1000 mg/kg g
(LOQ) .
FEOh /B HEIR AROEZENER A2
Sample/Part Description Metal with silvery plating w
£IE: TR, @ RZHERDEERR.

N.D. = REH ChTI7iEke R EE 2 R)
-mg/kg = ppm = HARZL—
-1000 mg/kg = 0.1%
-LOQ=E &R, 7 Ui E &R 90.10 pg/em?
SRR /N TF0.10 pg/em?,  FE S AR H SN
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The
coating is considered a non-Cr(VI) based coating.

Hotline:400-

www.cti-cert.com  E-mail:infol com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com




CTI
Rl

Test Report

4 JL5 0

MBS A2200047111101001E
Report No.  A2200047111101001E Page 4 of 5
M GRFE Test Process
1. #(Pb), 4H(ECd
Lead(Pb), Cadmium(Cd)
FrEE e T E =AY A0 AR AR T AR
) . I ﬂ
Wigh sanple and place it — | Add digestion reagent Digest the sarmple
ifna wessel
|22 R W N n
BoFmERbE g PR
Dy Ashing/ Fesidue
Al1mli Fusions TR
I gf* J?ES EETFRER Acid Dissalution Filtration
Analyzed by [ Makeup with
ICP.OFS deiomized water ——
TETTE
Solution
7 (Hg)
Mercury(Hg)
FREFF SR T U S P ] TEGIE EREIPIR S ERR I O
nggll sa.mplg and_pla-:e itina —] Add digestion reagent :‘/r\ Drigest sarrple in i orowawve
i crovwawe di gesti on wessel digestion owen

FAICE-OFS EETAES
A ] Ivake up with
Analyzed by

FHEE AR ..
T = e
4 _ _ Fesidus
fl'a.lkah. FU.SiDI-l-" e
2 cid Dissolati o Filtration

IO CF dei crized water —
FEE
Solution
s (Cr (VD))

Hexavalent Chromium(Cr(VI))

H lﬂ ; | !-: r“J J{ + ‘F hTe
Take a portion of

the sample

kAW
(FEMTRL: #hK AR I=1cm2: 1mL)
Extraction with boiling water

(The ratio of sample area to boiling water

volume is 1 em?to 1 mL)

o) 1”.: )1 g =R
Filter and remove

the sample

H UV-Vis 7§t

Analyzed by UV-Vis

T I At A i

Add test solution

{l

VTR pH
Adjust the pH value

of the solution
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Photo(s) of the sample(s)
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*** End of report ***
75 BH Statement:
Lo AR & A NS T B I Sk 5 T 4% = R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGEAERE S RIS E IR AL, WEE NN RS AT, CTIRZSEH B St
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;
3. AR R SR 32 R A5
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, NG EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. WRIR S TP SSCN R S CN R A E R, Ui O,

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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